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Testing and Evaluation Results
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51, RESULTS AND OBSERVATIONS

R A Al -
Report Number: ‘I‘JU.BEE{IEIIEEHJ-EF' -1R1
The data is shown in Table boalow,

5

...... L e T I S ETe s s
g R, ik gy e et YAy ety 1 o2
---_4 ...................... L =ra
& i Qi
R % ® B B ¥ B £ g @

BR "un
mzzdﬂn_?.#ﬁ.aﬂjﬂﬂﬂ.nj
TIEEFEREEEREEEEEEE
g
Wﬂﬂﬁﬂﬂﬂﬁﬂﬂﬂﬂmmmmmm_
TR R RGEFREREEERERE

P

Fregquency, He

NS 73 in accordance with ASTM ESa8-12
insecion 4 .3:

2, The |IC was based on the floor assembly consisied of more fhan S00mm thickne ss systems deschibed

1. L, =Normalized Sound Presswure Lewel
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